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      Guide to Abbreviations, Measures and References

      Vitamins

      1 gram (g) = 1,000 milligrams (mg) =

      1,000,000 micrograms (mcg, also written as μg)

      Most vitamins are measured in milligrams or micrograms. Vitamins A, D and E used to be measured in International Units (iu),
         a measurement designed to standardise the various forms of these vitamins, which have different potencies.
      

      6mcg of beta-carotene, the vegetable precursor of vitamin A is, on average, converted into 1mcg of retinol, the animal form
         of vitamin A. So, 6mcg of beta-carotene is called 1mcgRE (RE stands for retinol equivalent). Throughout this book beta-carotene
         is referred to in mcgRE.
      

      1mcg of retinol (1mcg RE) = 3.3iu of vitamin A

      1mcg RE of beta-carotene = 6mcg of beta-carotene

      100iu of vitamin D = 2.5mcg or 1mcg of vitamin D = 40iu

      100iu of vitamin E = 67mg

      1 pound (lb) = 16 ounces (oz)

      2.2lb = 1 kilogram (kg)

      1 pint = 0.6 litres

      1.76 pints = 1 litre

      In this book ‘calories’ means kilocalories (kcals).

      Disclaimer

      Although all the nutrients and dietary changes referred to in this book have been proven safe, those seeking help for specific
         medical conditions are advised to consult a qualified nutrition therapist, clinical nutritionist, doctor or equivalent health
         professional. The recommendations given in this book are solely intended as education and information, and should not be taken
         as medical advice. Neither the author nor the publisher accepts liability for readers who choose to self-prescribe. All supplements
         should be kept out of the reach of infants and children.
      

   



      
      Introduction

Never a week goes by without someone asking me what they can do for this or that condition. Not everyone has the time or the
         inclination to read whole books on specific subjects, or attend workshops or see practitioners. After 30 years of clinical
         and research experience, and treating thousands of people, I thought it would be useful to have one resource that sets out
         what really works for the most common health problems we experience – not by suppressing symptoms, but by understanding why
         we get sick in the first place and dealing with the root causes.
      

      This book is a guide to the most effective, safe and natural ways to help prevent and reverse many diseases. Use this book
         to restore your health and to help protect your body from ill health in the future. The recommendations that you will find
         are based on the principles of good medicine, defined as:
      

      • It is proven to work – it prevents or helps reverse disease processes.

      • It is good for your health, even if you are not sick.

      • It conforms to your natural design and evolutionary principles.

      • It does no harm.

The book covers over 75 of the most common health problems and gives you simple things that you can do to prevent or reverse
         your health condition. Each one is tried and tested and proven to work, both in clinical research and in practice with people
         like you. You’ll also find case studies of people who applied many of these approaches and whose health improved.
      

      Almost all the suggestions can be followed alongside other treatment approaches and I will indicate those that are not compatible
         or those that have contraindications.
      

      Before we get started, it’s good to have a general idea of why we get sick and why this natural approach makes so much sense.

      Why do we become sick?

      The vast majority of health conditions you are likely to suffer from in life, especially the chronic diseases, are primarily
         the result of too much ‘bad stuff’ and not enough ‘good stuff’.
      

      If we think of our health as a seesaw, we want to be balanced towards the good side of the seesaw: when we list to the left
         we have bad health; in the middle we have what I would call average–poor health; but to the right we have good health.
      

[image: image]

Too much of the bad stuff and/or not enough of the good stuff

      When you repeatedly go for the ‘bad stuff’ – a poor diet based on refined foods, a lack of exercise, and/or taking pharmaceutical
         drugs to address ill health – your health ‘seesaw’ lists towards the bad side. Your body goes into an unhealthy ‘inflammatory’
         state, and all kinds of body systems become out of balance.
      

The causes of disease

      
      
      ‘When enough sins [against nature] have accumulated disease suddenly results.’

      Hippocrates (c.460–c.377BC)





      More than 2,000 years ago, the visionary and founder of medicine, Hippocrates, saw clearly that there is a cause, or a combination
         of causes, for every disease, and he set out to discover them. It is amazing how much of what he said still applies today,
         even though he had none of the diagnostic tools and insight from decades of research that we now have to draw on. In his day,
         the convention was that diseases were caused by ‘the gods’ and sacrifices had to be made. He didn’t believe this. Ironically,
         today’s equivalent excuses for diseases are that they are all in the genes and you have to take drugs to ‘manage’ the disease
         or even to prevent it occurring in the first place. I don’t believe that either in most cases, although there is sometimes
         a role for drugs in acute situations.
      

      Diseases are not caused by a deficiency of drugs

      Your pain, your cancer, your indigestion, acid reflux, low mood, anxiety, insomnia, asthma, eczema, angina, sinus problems,
         high blood pressure, high cholesterol (which is not a disease), or whatever it is you suffer from, is not caused by a lack
         of drugs.
      

      In truth, so-called modern medicine has been hijacked by the pharmaceutical industry and many doctors, unwittingly, have lost
         the real art of medicine and communication, and spend much of their time simply dispensing drugs. Some spend more time looking
         at their computer than looking at you! We have now reached the crazy position where people who are not sick are being prescribed
         drugs at vast expense to the taxpayer, only to suffer significant side effects as a result.
      

      What is more, in the US, medical intervention has become the fourth leading cause of death. If we had accurate figures for
         all countries, the same may be true where you live. Thousands of people die from medical drugs, and hundreds of thousands, if not millions, experience adverse side effects. Here is just
         one example: taking statins to lower your cholesterol increases your risk of diabetes by up to 25 per cent, and creates memory
         problems and muscle aches, but it does very little to reduce your risk of heart disease if you didn’t have it in the first
         place. The vast majority of drugs intended for long-term use and ‘management’ of chronic conditions don’t pass the first law
         of good medicine, which is: first do no harm.
      

      First do no harm

      This law was another of Hippocrates’ fundamental principles. At one time, when a doctor became qualified he or she would swear
         this oath, but that’s no longer required in most medical schools in the UK. Meanwhile, 86 per cent of deaths in the EU are
         from chronic diseases. Seventy to eighty per cent of so-called ‘healthcare’ costs (which are mainly drugs) are spent on chronic
         diseases – no less than [image: image]700 billion in the EU. But the problem with drug-based medicine is that it can, and does, do harm.
      

      Today, assessments of drugs report the ‘numbers needed to treat for benefit’ (NNTB) and also the ‘numbers needed to treat
         for harm’ (NNTH), referring to the number of people who will have adverse reactions when taking the drugs. To explain this,
         if the NNTB is four this means that if four people take the treatment one person will benefit. If the NNTH is eight this means
         that one out of eight people will be harmed. In this example, for every two people that are helped by taking the drug, one
         person will be harmed. Those aren’t good odds, so these are the odds you ought to know from your doctor when he or she prescribes
         you a drug.
      

      The vast majority of the recommendations in this book have no NNTH that I’m aware of – no risk of harm or adverse reaction
         in the doses recommended. In the few where I know of one, I will let you know. I will also indicate if you need to lower the
         dose of some nutrients as you get better, because you won’t be needing so much. That’s another sign of good medicine: it actually reverses the disease so that you no longer need to take
         the medicine. If you’ve been told you will be on a drug ‘for life’, that means the process of taking the treatment does not
         ‘cure’ the disease, it just suppresses it.
      

      Prevention is much better than cure

      Less than 3 per cent of healthcare costs are spent on real prevention, on tackling the actual contributors, the ‘sins against
         our natural design’, that lie behind disease.
      

      These include poor diet, a lack of exercise, stress, poor posture, smoking and drinking, pollution, lack of sunlight, insufficient
         sleep, and a lack of love and fun. Once your seesaw of health is tilted towards disease, however, simply addressing those
         problems – and that’s no mean feat – would be unlikely to eradicate all your health issues. It would almost certainly help,
         but you would need a great deal more of the good stuff and virtually none of the bad stuff to rebalance your health and to
         undo the damage. Once you have regained your health you no longer need to be so extreme – you will find that a healthy diet
         and lifestyle and just a few supplements will maintain your good health.
      

      When enough blessings from nature have accumulated, health returns

      This is a simple principle that most dieticians and doctors don’t seem to grasp. When your system is sick, you need much more
         nutrients to restore health. To give you an example, I supplement 2,000mg of vitamin C a day – that’s equivalent to about
         40 supermarket oranges. It sounds like a lot, but it’s what gorillas are given in London Zoo. Why? Because that’s what we,
         and they, would achieve in the way of vitamin C when living in a tropical jungle and eating fresh foods – that’s what keeps
         you healthy. It’s consistent with our evolutionary design. If I have the first sign of a cold, I take 1,000mg of vitamin C
         an hour until I am well. That’s because having a very high blood vitamin C level knocks just about any virus on the head.
      

      I aim to eat a red onion every day, I often eat olives and I use turmeric liberally on my food. This is all good for health,
         and I’ll be discussing why later in the book. If I had arthritis, however, I would supplement a concentrate of curcumin (at
         least 500mg), which is the active ingredient in turmeric, plus quercetin, the active ingredient in red onions, and oleocanthal,
         the active ingredient in olives. I’d be taking, for example, 500mg of quercetin a day, because it works as a natural painkiller.
         An onion contains 20mg of quercetin, so that supplement is equivalent to 25 onions! (I’ll show you exactly what to do in the
         Arthritis section.)
      

      I also supplement 30mcg a day of the essential mineral chromium and avoid refined foods, which have up to 98 per cent of their
         chromium content removed. My whole-food diet guarantees me a further 30mcg, making 60mcg in total. That helps to keep me healthy.
         If I had diabetes, however, I would supplement 600mcg of chromium – ten times this amount – because it helps. (I’ll show you
         exactly what to do in the Diabetes section.) Chromium restores insulin sensitivity and stabilises blood sugar levels, and
         this is assisted by eating a diet that has a low glycemic load (a low-GL diet) designed to keep your blood sugar level even.
         The diet also helps to remove sugar cravings, which, together with stabilising blood sugar, is essential for treating diabetes.
      

      Nature has provided us with nutrients that, in concentrated amounts, restore function when you are dysfunctional. In other
         words, you can use concentrated amounts of nature’s nutrients to push your health towards the right-hand (good) side of the
         seesaw if you become sick.
      

      As well as having more of the nutrients, you need fewer of the anti-nutrients (which are, for example, a poor diet, a lack
         of exercise or too much stress). I prefer to call these ‘adaptogens’ and ‘anti-adaptogens’, however, because some of the approaches
         you will find in this book that help you adapt back to health are not truly nutrients. A nutrient is defined as something
         you can’t live without. You can live without turmeric, for example, so it’s not an essential nutrient, but it does help you to stay healthy. If the C2/C3 vertebrae in your neck are out of alignment,
         an osteopath or chiropractor can get them back into alignment and this might stop your headaches. That treatment is an ‘adaptogen’,
         but it’s not a nutrient. Staying up until three o’clock in the morning, never getting outdoors for your daily sun exposure
         (which makes essential vitamin D in your body) and drinking endless cups of coffee are ‘anti-adaptogens’, because they work
         against your natural design and they eventually rob you of your health.
      

      The causes of most diseases are many

      We all know the saying that it’s the last straw that breaks the camel’s back. We recognise the last straw as something we
         feel we can definitely pinpoint as the cause of illness: stress or eating badly, or drinking too much, or an accident we had
         or the bust-up with our partner that caused the headaches/arthritis/asthma or whatever. The truth is that most diseases happen
         only when you’ve lost your resilience – you’ve pushed that seesaw too far to the left – as a result of many years of accumulated
         bad health habits. The trick to restoring health is to push the seesaw the other way, giving it larger quantities of the positive
         adaptogens to compensate for the anti-adaptogens that affected our health in the past.
      

      For each disease I’ll show you the main factors that increase your risk, as well as the main factors that decrease your risk,
         so that you know what to focus on changing.
      

      The good medicine solutions I give in the book restore function where there was dysfunction. Some people have called this
         science of restoring function ‘functional medicine’; others call it ‘orthomolecular medicine’, but in the 1980s I called it
         ‘optimum nutrition’, although we are all talking about the same thing. When you increase your health reserve through good
         medicine, your body will have resilience, so that the slightest ‘insult’ or period of unavoidable stress will not tip you
         into ill health once again.
      

Trust evolution and your natural design

      The design of your body is utterly remarkable; it has been shaped by millions of years of evolution. Our fastest computers
         are nowhere near as complex as the brain, for example.
      

      Would you rather restore your health by conforming to your body’s natural design or gamble on taking a hi-tech drug that has
         been designed to block some part of your body’s natural chemistry – for example, stopping you from making cholesterol or stomach
         acid? If the former, you are reading the right book. If the latter, good luck! But why not hedge your bets and follow the
         advice in this book as well?
      

      Some doctors say that you don’t need your appendix, or your tonsils or adenoids; they just become inflamed and infected, so
         why not take them out? If a person is getting, for example, repeated tonsillitis, however, that means they are reacting to
         something, which is often an unidentified food allergy, with dairy products being a common candidate. People are also removing
         their breasts or prostate to prevent cancer, when the biggest driver of cancer is what you eat and how you live, not the genes
         you inherit.
      

      The reason people suffer with problems such as tonsillitis is because they are not living in a way that is consistent with
         how the body is designed. You are not designed to drink lots of milk as an adult, but an allergy to milk is a major cause
         of tonsillitis and it also increases the risk of breast and prostate cancer. (No wild animal, for example, consumes milk as
         an adult.) You are not meant to be eating refined, fibreless foods, and this is a major cause of appendicitis. You have to
         enquire into the fundamental causes of your diseases if you want to solve them. Real freedom, health and happiness come from
         conforming to your natural design, not trying to cheat it.
      

      Drugs are not, by their very nature, part of the body’s natural design. Of course, there is a role for short-term medication
         such as antibiotics, and life-saving operations, but this should be a small part of medicine, not the mainstay. If you’ve
         been told you need to be on long-term medication, that means there is something you are doing that is against your body’s
         natural design.
      

Good medicine is based on scientific evidence

      I believe in good science, and you’ll find that every remedy and recommendation made in this book is based on good science.
         It is proven and works. Every recommendation has been tried and tested by the clients of thousands of nutritional therapists
         who have trained with me at the Institute for Optimum Nutrition. If you would like to work with a registered nutritional therapist
         to solve your health issue I’ll show you how to find one in your area (see Resources).
      

      The goal now is to get you started doing the right things – and not doing the wrong things – that will help to tilt that seesaw
         of health to the right, towards good health.
      

      It will mean some changes, and change is always difficult at the beginning. Even a simple action that you always do in one
         way will take time to change to another way; for example, if I ask you to cross your arms, and then to try crossing your arms
         the other way round, you’ll probably find that it feels quite strange. If you did this every day, however, it would soon feel
         normal. It takes three weeks to break a habit, six weeks to make a new habit, and 36 weeks to hard-wire a habit, but if you
         carry on as you were you can’t expect to see improvement. With this book, you will find that creating good habits will bring
         you the kind of results that will make lifestyle changes something that you welcome, as you will be able to reap positive
         rewards.
      

      How to use this book

      Part 1 of the book is arranged in alphabetical order by condition. Find the main condition you want to resolve. You will see that
         each condition has the following sections:
      

      • Good medicine solutions Each one explains how the suggestion works and what you need to do.
      

      • Best foods/worst foods shows you which foods to increase in your diet and which ones to minimise or avoid completely.
      

      • Best supplements An example supplement programme.
      

Some conditions also include the following:

      • I used to have … This gives you a real-life case story to inspire you.
      

      • Cautions If there’s a drug that interferes with a recommended remedy, or anything else you need to be cautious about, such as lowering
         the dose of a nutrient once you get better, I will let you know here.
      

      • Dig deeper The title of a book or a website to visit if you want to find out more. (Key study sources are also given in the References
         at the back of the book for those who want to examine the evidence for themselves.)
      

      Read each of the good medicine solutions. Then ask yourself which of these you would find easiest to do, and which of these
         you would find hardest. Often, the hardest ones make the most difference, especially if they are a big part of the reason
         you developed the health problem in the first place. You have to be honest with yourself about this.
      

      Now pick at least three that you will commit to doing for six weeks. Check that these are really doable. What are your odds
         of success? You want to be close to 100 per cent. Organise yourself so that you have everything you need to get started. Make
         an agreement with yourself to start on a particular day. Stick your action plan on your fridge. Share this with at least two
         other people and ask them to ask you how you are doing in six weeks’ time.
      

      Part 2 also gives you concrete advice to support some of the solutions; for example, if the solution is to follow a low-GL diet,
         or increase your antioxidants, or check and lower your homocysteine level with B vitamins, how do you do this? The relevant
         chapter in Part 2 shows you how.
      

      On my website (see Resources) there are a number of support services to help keep you on track, motivated and informed. You
         can: ask questions on my blogs about your health issues; read articles about your specific health issues; keep informed on
         new research findings; discover what has or hasn’t worked for others; share your own successes; receive your own personal
         100% Health Programme, based on my online 100% Health Questionnaire; and find a nutritional therapist to guide you back to
         health.
      

      You are designed to be healthy, and if you start applying the principles of good medicine, you will soon be on the road to
         good health. This does require some discipline to start with, to make new behaviours, but in six weeks those new ways of living
         will become your new habits.
      

      There are lots of commercial interests enticing you to eat bad foods, drink too much of the wrong things and take prescription
         drugs. Your mind often tricks you into being lazy, to take the route of immediate gratification, and to keep doing the things
         that made you sick in the first place, but you have to take control of your own life. Only you – not your doctor nor I – have
         the power to transform your health. You have the power to get yourself back to good health.
      

      I wish you the courage and perseverance to change, and the best of health and happiness as a consequence.

      Patrick Holford

   



      Part 1

      The A–Z of Common Diseases

      
      What should you do to support your recovery when you have any of the 76 most common diseases? In this part of the book I give
         you up to six actions that you can take both to help you address the underlying cause of a health problem and to enhance your
         body’s ability to fight off disease and return to a state of health.
      

      
      In many cases this involves cleaning up your diet, making simple lifestyle changes and taking high potencies of nutrients
         or herbs. It takes much larger amounts of nutrients to reverse a disease process than it does to maintain a healthy equilibrium,
         so these added extras will become unnecessary once you are well.
      

      
   



      
      
      ACNE

      
      Good medicine solutions

      
      1. Avoid dairy products for a trial period
      

      
      A number of trials have shown a clear link between dairy product intake and acne.1 Some people are unknowingly allergic or intolerant to milk, but nevertheless milk promotes a hormone called insulin-like
         growth factor (IGF-1) in all of us and possibly also oestrogens. IGF-1 levels peak in teenage years, doubly so if you consume
         a lot of dairy products, and may be a factor in acne if they become too high.
      

      
      Oestrogen dominance is also a common cause of acne in adult females. A diet high in meat and milk can contribute to oestrogen
         dominance in both men and women. Being overweight has the same effect, because fat cells, whether in meat, or you because
         of excess weight, make oestrogenic hormones. I recommend a trial period when you avoid dairy products for up to two weeks,
         as well as reducing meat in favour of fish and vegetarian sources of protein, to help identify if milk and meat are contributory
         factors for you. Only total avoidance can produce a result if you are allergic.
      

      
      A high-fat diet, especially if you eat damaged fats in processed and fried foods, may also contribute to acne, so reducing
         meat and dairy products also tends to lessen fats.
      

      
      Eat more beans and greens. Greens, especially broccoli, contain compounds called indole-3-carbinol (I3C) and di-indolylmethane
         (DIM), which help the liver to break down excess circulating oestrogens. I3C or DIM can also be supplemented if dietary changes
         don’t do the trick. These are more relevant to women than men, because women have higher oestrogen levels. Also, beans and
         lentils contain phytoestrogens that lock onto oestrogen hormone receptors but don’t send a ‘growth’ signal. In this way they
         lessen the oestrogen load, which might help if oestrogen dominance is contributing to your skin condition.
      

      
      Oestrogen is counteracted by progesterone. Progesterone is produced only during a cycle in which ovulation (the release of
         an egg) occurs. Some women have anovulatory cycles, which lead to relative oestrogen dominance. If your skin is worse at certain
         times of the month, or even every other month, this is a possibility. A nutritional therapist can arrange a salivary hormone
         test to see if your hormones are in balance, and advise you what to do if not.
      

      
      2. Cut right back on sugar
      

      
      High-sugar and high-glycemic load (GL) diets (explained in Chapter 1, Part 2) are strongly linked to bad skin. Too much sugar
         or fast-releasing carbohydrates in white bread, cereals, white rice, pastries, sweets and sugared drinks, as well as too much
         fruit juice, creates spikes in your blood sugar level. This, in turn, causes the release of the hormone insulin, which promotes
         sebum production. The increased circulating sugar can also feed infections in the skin.
      

      
      Cut right back on sugar and always choose low-GL foods, such as wholegrain pasta or brown rice instead of white. This, plus
         eating protein with carbohydrates, are immediate ways to lower the GL of your diet. Eating fish with brown rice, or an apple
         with some almonds, will help to keep your blood sugar level even. This not only helps your skin in the short term but it also
         helps weight loss, reducing the fat cells that increase oestrogen load.
      

      
      See Chapter 1, Part 2 for details on how to follow a low-GL diet. Meanwhile, avoid all sugar, and foods or drinks containing
         added sugar.
      

      
      3. Increase your intake of zinc
      

      
      The need for zinc is especially high during the teenage years, because it is involved in growth and sexual maturation, but
         most people consume only about half the basic amount needed of 15mg a day.
      

      
      A number of topical treatments including zinc have proven effective against acne. It is certainly worth making sure you are
         taking in at least 15mg, and preferably 20mg, a day, especially if you are a teenager. A good-quality multivitamin–mineral
         should provide 10mg, which is enough if your diet is rich in fish, eggs, lean meat, nuts, seeds, beans and lentils. (Any seed
         that you can plant in the ground has to be quite rich in zinc, because plants cannot grow without it, which is why seeds,
         beans and lentils are good choices.)
      

      
      Zinc, especially combined with vitamin C, is an antimicrobial agent that helps to kill infections in the skin. A good supplement
         programme should include both zinc and at least 1,000mg of vitamin C. Some skin creams also contain zinc, which can act locally.
         The use of zinc ascorbate, which combines both zinc and vitamin C (ascorbate), would be particularly effective.
      

      
      The conventional approach to clear acne includes using antimicrobial skin cleansers and antibiotics. Although effective, the
         latter is quite a drastic approach and it fails to address the key question as to why a person is getting spots. Acne spots
         are usually caused by excessive sebum (oil) production in the skin, which oxidises, creating a sealed pore in which infection
         can develop. Although the antibiotics may work in the short term, they wipe out healthy bacteria in the gut, which is a primary
         means by which the gut is protected. Their use should therefore be a last resort.
      

      
      Localised cleansing with an antimicrobial cleanser helps to break down the obstructions stopping normal sebum drainage and
         reduces skin infections.
      

      
      4. Use vitamin A- and C-based skin creams
      

      
      Among the most commonly prescribed treatments for acne are retinoids, which are vitamin A-like drugs, sufficiently different
         from natural retinol, and hence patentable. Many of these retinoids are also considerably more toxic than natural vitamin A and hence there is a need for real caution regarding their
         use, especially in pregnancy. Retinoids are often given in capsule form, one of the most commonly prescribed being isotretinoin,
         but increasingly common is the use of skin gels and creams containing retinoids. The reason they are thought to work is by
         decreasing the production of sebum.
      

      
      The natural alternative is to use creams or gels that contain natural retinol, which comes in various forms, such as retinyl
         palmitate and retinyl acetate, that can penetrate the skin. These are also highly effective. Some skin-care products also
         contain vitamin C as ascorbyl palmitate, although ascorbyl tetraiso-palmitate is more absorbent. These are extremely effective.
         Vitamin A creams also help to prevent flaky skin blocking the drainage of sebum.
      

      
      The issue with vitamin A creams is that if they are too concentrated they can irritate the skin. By increasing the amount
         of vitamin A gradually, the skin produces more receptors for vitamin A. For this reason, it is best to find skin creams, such
         as Environ, that contain graded amounts of vitamin A and, ideally, be guided by a skin-care therapist or dermatologist.
      

      
      Vitamin A can also be supplemented internally. It is far less toxic than the synthetic retinoids, and although the general
         advice is not to exceed 3,000mcg (10,000iu) in pregnancy, I have seen no convincing evidence that this is necessary. However,
         for the sake of caution, do not exceed 3,000mcg (10,000iu) if you are a woman of child-bearing age. If you are male or extremely
         unlikely to get pregnant, I recommend 3,000mcg twice a day for at least a month to help reduce sebum production. A good multivitamin
         should provide at least 1,500mcg (5,000iu) so you’ll need to supplement extra vitamin A, which is available in small capsules.
      

      
      Vitamin C, at an intake of at least 1,000mg, taking either 500mg or 1,000mg twice a day, often helps reduce acne for reasons
         that are not completely clear. It may prevent the oxidation of sebum and oils in the skin, or act as a natural antibiotic.
      

      
      
      
      Best foods

      
      • Vegetables – raw or steamed

      
      • Fruit – berries, cherries, plums, apples, pears

      
      • Fish

      
      • Raw nuts and seeds

      
      • Beans and lentils (pulses)

      
      • Water – drink the equivalent of eight glasses a day, including hot drinks

      
      Worst foods

      
      • Sugar

      
      • Refined ‘white’ foods

      
      • High-fat foods, such as meat and cheese, especially processed or fried food

      
      • Milk, cheese, cream and other dairy products

      
      • Meat

      
      Best supplements

      
      [image: image] 2 × high-potency multivitamin–minerals providing 10mg of zinc, 1,500mcg (3,000iu) of retinol vitamin A, plus B vitamins,
         vitamin C, selenium
      

      
      [image: image] 2 × vitamin C 1,000mg
      

      
      [image: image] 1 × zinc 10mg (making 20mg in total, including the zinc in the multivitamin)
      

      
      [image: image] 2 × vitamin A (retinol) 5,000iu. If you are pregnant and taking a multivitamin–mineral with 5,000iu, then take only 1 extra
         vitamin A 5,000iu. Otherwise 5,000iu (1, 500mcg) × 3 is fine, giving 15,000iu in total.
      

      
      
      CAUTIONS

      
      • Limit your intake of vitamin A to 3,000mcg (10,000iu) if pregnant.

      
      • Increase the dose of vitamin A in skin creams gradually to avoid irritation, as advised by a skin-care therapist.

      
      • If you have had a course of antibiotics, always follow with two weeks of probiotics, which are beneficial bacteria (Lactobacillus acidophilus and bifidobacteria) in order to recolonise the gut.
      



      
      DIG DEEPER

      
      To find out more on this subject, read Solve Your Skin Problems (Patrick Holford and Natalie Savona), which includes key referenced studies.
      

      
   



      
      ADHD AND HYPERACTIVITY

      
      General information

      
      It is common for children with attention deficit hyperactivity disorder (ADHD) to have three basic problems: they can’t pay
         attention, they are hyperactive, and they act on impulse. It can, however, be difficult to draw the line between the behaviour
         of a child that is within the normal limits of high energy and abnormally active behaviour. You can use a free online hyperactivity/ADHD check at Food for the Brain (see Resources) to help you decide whether your child is hyperactive.
      

      
      
      Good medicine solutions

      
      1. Avoid sugar and refined carbohydrates
      

      
      Dietary studies consistently reveal that hyperactive children eat more sugar than other children, and reducing sugar has been
         found to halve disciplinary actions in young offenders. Other research has confirmed that the problem is not sugar itself
         but the forms it comes in, the absence of a well-balanced diet overall and abnormal glucose metabolism. A study of 265 hyperactive
         children found that more than three-quarters of them displayed abnormal glucose tolerance; that is, their bodies were less
         able to handle sugar intake and maintain balanced blood sugar levels.
      

      
      In any case, when a child is regularly snacking on refined carbohydrates, sweets, chocolate, fizzy drinks, juices and little
         or no fibre to slow the glucose absorption, the levels of glucose in their blood will seesaw continually and trigger wild
         fluctuations in their levels of activity, concentration, focus and behaviour. These, of course, are also the symptoms of ADHD.
      

      
      The advice is, therefore, to remove from the diet all forms of refined sugar and any foods that contain it, replacing them
         with frequent consumption of whole foods and complex carbohydrates (brown rice and other whole grains, oats, lentils, beans,
         quinoa and vegetables) throughout the day. The fibre in these foods helps to slow-release sugars. Carbohydrates should always
         be balanced with protein to improve glucose balance; for example, eat nuts with fruit or fish with rice. Also, avoid stimulants,
         such as caffeinated drinks, and even apparently ‘natural’ ones, such as guarana, which is a stimulant similar to caffeine.
         In essence, this means following a low-GL diet, as explained in Chapter 1, Part 2.
      

      
      Supplementing 200mcg of chromium also helps to stabilise blood sugar, this dose is appropriate for children aged over 10,
         with half this dose for younger children.
      

      
      
      2. Increase your omega-3 intake
      

      
      The omega-3 essential fats have a calming effect on many children with hyperactivity and ADHD. Many children with ADHD/hyperactivity
         have visible symptoms of essential-fat deficiency, such as excessive thirst, dry skin, eczema and asthma.
      

      
      It is also interesting that boys, whose requirement for essential fats is much higher than girls’, are also much more likely
         to have ADHD. Researchers have theorised that ADHD children may be deficient in essential fats for two reasons: their dietary
         intake from foods such as fish, seeds and nuts is inadequate (although this is not uncommon); and their need is higher, their
         absorption is poor, or they are less efficient at converting these fats from nuts and seeds, for example, into the more biologically
         active fats that are found in oily fish – namely docosahexaenoic acid (DHA). Also, they are less able to convert DHA into
         prostaglandins, which then affect brain function.
      

      
      The conversion of essential fats can be inhibited by most of the foods that cause symptoms in children with ADHD, such as
         wheat, dairy and foods containing salicylates (discussed below). This conversion is also hindered by deficiencies of the various
         vitamins and minerals that help the enzymes driving those conversions: vitamins B3 (niacin), B6, C, biotin, zinc and magnesium. Zinc deficiency is common in children with ADHD.
      

      
      Research carried out at Purdue University in the US confirmed that children with ADHD have an inadequate intake of the nutrients
         required for the conversion of essential fats into prostaglandins, and have lower levels of eicosapentaenoic acid (EPA), DHA
         and arachidonic acid (AA) – a brain-essential omega-6 fat – than children without ADHD. Supplementation with all these omega-3
         essential fats, pre-converted, along with the omega-6 essential fat gamma-linolenic acid (GLA), has been shown to reduce ADHD
         symptoms, such as anxiety, attention difficulties and general behaviour problems. A UK trial using omega-3 and omega-6 fish
         oil supplements has proven the value of these essential fats in a double-blind trial involving 41 children aged 8–12 years who had ADHD symptoms and specific learning difficulties. Those children receiving extra essential fats in
         supplements were both behaving and learning better within 12 weeks.1

      
      To ensure adequate essential fats in the diet, eat fish at least twice a week, seeds on most days and supplement omega-3 fish
         oils. Look for a supplement that contains EPA, DHA and GLA.
      

      
      The best fish for EPA, the type of omega-3 fat that’s been most thoroughly researched are, per 100g (3½oz) portion: mackerel
         (1,400mg), herring/kipper (1,000mg), sardines (1,000mg), fresh (not tinned) tuna (900mg), anchovies (900mg), salmon (800mg)
         and trout (500mg). Tuna, being high in mercury, is best eaten no more than twice a month. Although small tuna pose less of
         a risk – Indian Ocean yellow fin has less mercury, for example – it is hard to know where the tuna you buy is sourced.
      

      
      The best seeds to eat that contain omega-6 and omega-3 fats are chia, flax and pumpkin seeds. Flax seeds are so small that
         they are best ground and sprinkled on cereal. Chia seeds do not need grinding, as the outer husk dissolves on contact with
         liquid. Alternatively, use flaxseed oil; for example, in salad dressings. Although technically providing omega-3, only about
         5 per cent of the type of omega-3 (alpha linolenic acid – ALA) contained in these seeds is converted in your body into EPA,
         so fish sources are preferable.
      

      
      3. Check for and remove potential allergens
      

      
      Of all the avenues so far explored, the link between hyperactivity and food sensitivity is the most established and worthy
         of pursuit in any child showing signs of ADHD. Food allergies can be of two types: type 1 is the classical, severe and immediate
         allergy, most commonly associated with peanuts and shellfish. This allergy involves an antibody called IgE, and most people
         discover if they have this type of allergy early in life, since the reaction is so immediate and severe. The second type involves
         the IgG antibody, which works in quite a different way. Symptoms of these allergies can be many and varied, and may take many hours to appear. These allergies often go undetected for this reason.
         (See Allergies on page 31.)
      

      
      One survey from the US found that hyperactive children are seven times more likely to have food allergies than other children.
         A separate investigation by the Hyperactive Children’s Support Group found that 89 per cent of children with ADHD reacted
         to food colourings, 72 per cent to flavourings, 60 per cent to monosodium glutamate (MSG), 45 per cent to all synthetic additives,
         50 per cent to cow’s milk, 60 per cent to chocolate and 40 per cent to oranges.
      

      
      Other substances often found to induce behavioural changes are wheat, corn, yeast, soya, peanuts and eggs. Symptoms strongly
         linked to allergy include nasal problems and excessive mucus, ear infections, facial swelling and discolouration around the
         eyes, tonsillitis, digestive problems, bad breath, eczema, asthma, headaches and bedwetting.
      

      
      A considerable number of hyperactive children may benefit from eliminating foods that contain artificial colourings, flavours
         and preservatives; processed and manufactured foods; and ‘culprit’ foods identified by either an exclusion diet or blood test
         for allergies or intolerances. Some parents have also reported success with the Feingold diet, by removing not only all artificial
         additives but also foods that naturally contain compounds called salicylates.
      

      
      Researchers at the University of Sydney in Australia found that three-quarters of 86 children with ADHD reacted adversely
         to foods containing salicylates. These include prunes, raisins, raspberries, almonds, apricots, canned cherries, blackcurrants,
         oranges, strawberries, grapes, tomato sauce, plums, cucumbers and apples. As the list of foods containing salicylates is very
         long and contains many otherwise nutritious foods, cutting them all out should be considered only as a secondary course of
         action, and must be carefully planned and monitored by a nutritional therapist.
      

      
      Understanding how a low-salicylate diet helps hyperactive children does offer a useful alternative to such a drastic course of action. Salicylates inhibit the conversion and utilisation
         of essential fats, which are often low in hyperactive children. Instead of avoiding salicylates, it may help simply to increase
         the supply of essential fats.
      

      
      4. Increase vitamins and minerals
      

      
      Although it is unlikely, on the basis of the studies to date, that ADHD is purely a deficiency disease, most children with
         this diagnosis are deficient in certain key nutrients, and do respond very well to taking more vitamins and minerals.
      

      
      Zinc and magnesium are the most commonly deficient nutrients in people with ADHD. In fact, symptoms of deficiency in these
         minerals are very similar to the symptoms of ADHD. Low levels of magnesium, for example, can cause excessive fidgeting, anxious
         restlessness, insomnia, coordination problems and learning difficulties (if accompanied by a normal IQ).
      

      
      Polish researchers studying levels of magnesium in 116 children with ADHD found that 95 per cent of them were deficient –
         a much higher percentage than that among healthy children. The team also noted a correlation between levels of magnesium and
         severity of symptoms. Supplementing 200mg of magnesium has been shown to reduce hyperactivity in children with ADHD.
      

      
      Dr Neil Ward of the University of Surrey has made a discovery that could explain the link between ADHD and such deficiencies.
         In a study of 530 hyperactive children, Ward found that, compared to children without ADHD, a significantly higher percentage
         of children with the condition had had several courses of antibiotics in early childhood,2 and further investigations revealed that these children had lower levels of various essential minerals. It is possible that
         antibiotics have a disruptive effect on beneficial gut flora and consequently on overall digestive health, impairing absorption.
      

      
      
      ‘I used to have …’
      

      
      Eight-year-old Richard was diagnosed with ADHD. He was ‘out of control’ and his parents were at their wits’ end. Through biochemical
         testing at the Brain Bio Centre, near London, it was found that he was allergic to dairy products and eggs and was very deficient
         in magnesium. Dietary analysis revealed that he consumed excessive amounts of sugar every day. The Centre recommended cutting
         down his sugar intake significantly, cutting out dairy and egg products and supplementing magnesium and omega-3 essential
         fats. Within three months, his parents reported that Richard had calmed down considerably and had become much more manageable.
      


      
      
      Best foods

      
      • Whole foods, such as beans and lentils (pulses)

      
      • Oats (helps keep blood sugar level even)

      
      • Vegetables

      
      • Fruit – apples, pears and berries

      
      • Oily fish (salmon, mackerel, herring, kippers, sardines)

      
      Worst foods

      
      • Sugar

      
      • Caffeinated drinks

      
      • Refined carbohydrates (white bread, cereal, pasta, rice)

      
      • Bananas, grapes, raisins (these are especially high in sugar)

      
      Best supplements

      
      [image: image] 1–2 × high-potency multivitamin–minerals, dose dependent on age of child (follow the dosage guidelines on the product) but
         check that it has at least 5mg zinc, 100mg of magnesium and B vitamins
         

      
      [image: image] 1–2 × essential omegas with fish-oil-derived omega-3 (EPA, DHA), plus omega-6 (GLA) from borage or evening primrose oil,
         providing at least 500mg of EPA, DHA and GLA combined
      

      
      Optional

      
      [image: image] Extra zinc up to 15mg a day for teenagers
      

      
      [image: image] Extra magnesium up to 300mg a day for teenagers
      

      
      [image: image] (Halve these doses for much younger children from ages 4 to 10 years.)
      

      
      DIG DEEPER

      
      To find out more on this subject, read Attention-Deficit Hyperactivity Disorder (Basant Puri). Food for the Brain and the Brain Bio Centre, near London, specialise in the nutritional treatment of ADHD
         and related conditions – see Resources.
      

      
      
   



      
      ALCOHOL DEPENDENCE/CRAVINGS

      
      General information

      
      Alcohol switches off adrenalin, making drinking an attractive way to chill out. The problem is that the more you drink the
         more you need for an effect. After a while, it gets hard to switch off without having a drink, and many people start to become
         somewhat dependent on alcohol. If you are having an alcoholic drink every day, and you have been doing this for months or
         years, or if you crave a drink if you haven’t had one, you may have developed a level of dependency. You can break this by
         having a break from drinking, and taking steps to rebalance your brain and body. If, however, you’re beyond this point, and
         would suffer considerable withdrawal effects if you stopped alcohol, or if you don’t even believe you would be able to stop, you may have developed an addiction, in which case it is important to seek professional
         help.
      

      
      Good medicine solutions

      
      1. Follow a low-GL diet
      

      
      Regular alcohol consumption disrupts your blood sugar control, so the way to help alcohol dependency or cravings is to keep
         your blood sugar balanced, as well as not drinking alcohol for a period to clear your system and break the cycle of cravings.
         When you stop drinking alcohol, which should be for at least two weeks, it is vitally important to eat a healthy low-GL diet
         because this is what will keep your blood sugar level even. (See Chapter 1, Part 2 for details on how to follow a low-GL diet.)
      

      
      One of the key principles is eating little and often. This means always having breakfast, lunch, dinner and two snacks. A
         late-afternoon snack is vital for avoiding blood sugar lows in the evening. This is because a blood sugar dip often triggers
         a craving for alcohol or sugar. When this is accompanied by the need to switch off the stress after a hard day’s work, it
         can hard to resist pouring yourself a drink. I’ll be explaining below how specific amino acids can help you with this.
      

      
      Most regular alcohol consumers, especially those who crave it, have poor blood sugar control and are strongly likely to be
         what is known as ‘insulin resistant’. This means that the body produces more insulin because the cells have become less sensitive
         to its effects. Insulin helps to normalise blood sugar balance. The essential mineral chromium is required for the insulin
         receptor to work, so as well as following a low-GL diet, which helps to stabilise blood sugar, supplementing 200mcg of chromium
         two or three times a day will improve insulin sensitivity and reduces cravings for both sugar and alcohol. Chromium, then,
         is well worth supplementing, especially during the first week of quitting.
      

      
      
      2. Supplement amino acids
      

      
      Alcohol mimics and depletes the brain’s feel-good neurotransmitters. These include:

      
      • Serotonin, which makes you feel good and from which the body makes melatonin, necessary for a good night’s sleep (see below).

      
      • Gamma-amino-butyric acid (GABA), an amino acid (a protein building block) that switches off adrenalin. Alcohol promotes
         GABA in the short term, which is why it makes us feel relaxed, but it depletes GABA in the long term, making us feel more
         anxious and unable to relax.
      

      
      All neurotransmitters are made directly from amino acids found in food protein. Generally, it is good to eat protein-rich
         foods such as nuts, seeds, eggs and fish; however, by supplementing specific amino acids you can enhance the brain’s ability
         to recover.
      

      
      GABA is available as an amino acid in some countries (for example, the US), but not in the UK. If you live in the US, taking 2
         × 500mg helps to relax and balance brain function in the evening. GABA is made from the amino acids taurine and glutamine.
         Some UK-based supplements provide these instead.
      

      
      Glutamine is worth supplementing, because it also helps reduce cravings for alcohol. It also heals the gut, which becomes damaged by
         too much alcohol. Glutamine is best taken as a powder: take 1 heaped teaspoon (5g) in a glass of cold water last thing at
         night or in the afternoon on an empty stomach, as it is more easily absorbed without food.
      

      
      We have seen above that serotonin, from which the brain makes melatonin, is essential for sleep. It is made from the amino
         acid tryptophan. The most potent form of tryptophan is 5-hydroxytryptophan (5-HTP) (see below).
      

      
      
      3. Increase fish and take fish oils
      

      
      Alcohol depletes essential fats and, in excess, it disturbs the delicate gut membrane. As we have seen, glutamine helps to
         heal the gut. Although omega-3 fats are essential to the body and needed by everyone, it is doubly important to increase your
         intake of these essential fats when you are stopping alcohol. Essential fats are the key components of receptors, the ‘docking
         ports’ for the brain’s neurotransmitters, and increasing omega-3 fats, in particular, appears to increase serotonin, or at
         least make your brain’s own feel-good chemicals work better.
      

      
      It is worth supplementing at least 1,500mg of fish oils (two capsules) a day. Also, eat oily fish and omega-3-rich seeds such
         as pumpkin, chia and flax seeds. (For more details on essential fats see Chapter 3, Part 2.)
      

      
      4. Get a good night’s sleep
      

      
      Although it might appear that alcohol helps you to sleep, the truth is that it disturbs the normal sleep cycle. Alcohol suppresses
         rapid eye movement (REM) sleep, which is the dreaming phase of sleep, and decreases deep sleep;1 drinkers wake up more frequently in the night. What most people are not aware of is that the lack of REM sleep due to alcohol
         can also cause sleep disturbances when the person gives up drinking. When alcohol is removed, there is a rebound of REM sleep.
         The body attempts to make up for the REM sleep that it has missed.
      

      
      The brain needs the amino acid 5-HTP to make serotonin and melatonin for a normal sleep cycle, so supplementing 5-HTP often
         helps to improve the quantity and quality of undisturbed sleep. People have different sensitivities to 5-HTP, which is best
         taken in doses of between 50mg and 200mg, one hour before bed. Start with the lower dose and work up until you have the best
         effect. GABA, discussed earlier, also helps to switch off the stress hormones that can also make it difficult to get to sleep.
      

      
      Another way to switch off the stress hormones is to listen to music designed to induce alpha waves in the brain, which are
         essential to enable the body to fall asleep. Many people have found the CD Silence of Peace, composed by John Levine, very effective for this purpose (see Resources).
      

      
      
      Best foods

      
      • Oily fish (salmon, mackerel, herring, kippers, sardines)

      
      • Chia seeds

      
      • Flax seeds

      
      • Pumpkin seeds

      
      • Raw nuts

      
      • Free-range eggs

      
      • Oats, oatcakes

      
      • Fresh fruit

      
      • Fresh vegetables

      
      • 8 glasses of water a day

      
      • Green tea and herbal teas

      
      Worst foods

      
      • Sugar and refined foods (these affect blood sugar)

      
      • Caffeinated drinks after midday (these affect sleep)

      
      Best supplements

      
      [image: image] 2 × high-potency multivitamin–minerals providing B vitamins, 10mg zinc and 100mg magnesium
      

      
      [image: image] 2 × vitamin C 1,000mg
      

      
      [image: image] 2 × essential omegas providing at least 1,500mg of fish-oil-derived omega-3, plus omega-6 from borage or evening primrose
         oil
      

      
      [image: image] 1 teaspoon glutamine powder taken in cold water last thing at night on an empty stomach
         

      
      [image: image] 2 × GABA 500mg, taken on an empty stomach in the evening or a formula containing glutamine and taurine
      

      
      [image: image] 1 × 5-HTP 100mg one hour before bed, or 2 × 5-HTP 50mg morning and evening
      

      
      [image: image] 2 × chromium 200mcg
      

      
      CAUTIONS

      
      Some people feel nauseous when first taking 5-HTP. If that happens, lower the dose, but continue to take it. For most people
         this effect passes within two or three days. 5-HTP is not recommend for those taking antidepressant drugs unless under the
         guidance of a health-care practitioner.
      

      
      Glutamine, in quantities beyond 5g a day, is not recommended for those with advanced liver cirrhosis or kidney disease.


      
      DIG DEEPER

      
      To find out more on this subject, read How to Quit Without Feeling S**t (Patrick Holford, James Braly, David Miller), which includes key referenced studies.
      

      
   



      
      ALLERGIES

      
      Good medicine solutions

      
      1. Test and identify your allergies
      

      
      The first step towards identifying whether you have an allergy is to get properly diagnosed. Many people believe, incorrectly,
         that they have an allergy – for example, if they bloat after eating a certain food – but allergy-like symptoms can be caused by an inability to digest a compound in a food. Lactose intolerance,
         for example, is an inability to digest milk, but it is not an allergy.
      

      
      Allergies involve the immune system producing antibodies that target a substance. One kind of antibody, called immunoglobulinE
         (IgE), produces a fairly immediate reaction to an allergen; for example, to peanuts or shellfish. The most common method of
         testing for IgE allergies is with a skin-prick test. The substance (for example, milk or pollen) is put on the skin, which
         is then pricked. If the area goes red after ten minutes, this indicates an allergic reaction. The problem with this method
         is that you have to guess what is likely to be a culprit. Usually about ten foods are tested in this way.
      

      
      Another kind of antibody, responsible for many food reactions, is called immunoglobulinG (IgG). The symptoms are often less
         severe than IgE reactions, and not so immediate. IgG-based reactions are often called food intolerances. Your reactivity can
         be tested for multiple foods using a small blood sample in a laboratory process called ELISA. This also quantifies the scale
         of reaction. The advantage of this kind of testing is that it identifies likely culprits in your daily food that you can then
         eliminate to see if your symptoms subside. Three in four people who avoid their IgG-positive foods notice a definite improvement
         in symptoms. Testing allows for a more informed means to suspect foods that you might not have thought of potentially offending
         your immune system. This is more effective and accurate than the conventional ‘elimination diet’, which is based on avoiding
         a list of more common allergens, then reintroducing them one at a time to identify the likely culprit. This method of testing
         does not require much blood to be taken, so you can buy a home test kit and then send it to a laboratory (see Resources).
      

      
      Coeliac disease is caused by a strong reaction to gluten; however, recent research has identified that a specific kind of
         protein within gluten, called gliadin, is the cause of at least eight out of ten cases of coeliac disease. Gliadin is found
         in wheat, rye and barley, but not in oats, and stimulates production of a different kind of antibody called IgA anti-tissue transglutaminase
         (IgATT). It can be tested with a specific IgATT home test kit (see Resources).
      

      
      2. Avoid or rotate your suspect foods
      

      
      If you have an IgE-based allergy the only ‘cure’ is lifelong avoidance. Even when avoiding the allergen it is possible to
         accidentally be exposed to it, such as eating a food that is slightly tainted, but following the advice below may help to
         reduce the severity of those reactions.
      

      
      If you have had a reliable IgG food intolerance test it will grade your severity of reaction. For stronger reactions, you’ll
         be advised to avoid the food completely. For very mild reactions you may be advised to ‘rotate’ the food, which means eating
         it no more than once every four or five days. This is because sequential consumption of an allergy-provoking food ‘primes’
         the immune system to react, but leaving a space allows the immune system to ‘forget’ that it wants to react.
      

      
      Unlike the more severe IgE allergies, IgG reactions do not last a lifetime, because the antibody, when it dies off over a
         period of three to four months, leaves no ‘memory’ behind of the food or substance you’re reacting to. If you continue to
         eat the food, however, your body may continue to produce IgG antibodies against it. If you can strictly avoid your food intolerances
         for four months, all the antibodies that were primed to react will have died off. Providing you then follow the guidelines
         below, you’ll probably no longer react, or react as strongly, to many of your food intolerances. Those that stay reactive
         are more likely to be IgE based.
      

      
      3. Improve your gut health
      

      
      Among the main reasons for developing food allergies are gut problems causing increased intestinal permeability. The gut membrane
         is exceedingly thin and the cells that comprise it are replaced every four days. Alcohol, antibiotics, anti-inflammatory drugs (painkillers), gliadin in wheat, coffee and fried
         foods all irritate the gut. So too does anything that you are allergic to or that causes excessive bloating.
      

      
      The first line of defence in the gut is the beneficial bacteria called probiotics. The two main strains are Lactobacillus acidophilus and bifidobacteria. By supplementing these you effectively ‘re-inoculate’ the gut. This is well worth doing if you have taken
         a course of antibiotics, or if you have had a gut infection or a binge on alcohol.
      

      
      You make 10 litres (17½ pints) of digestive juices a day containing a variety of digestive enzymes. A lack of certain digestive
         enzymes – for example those necessary for digesting beans, greens or milk – can cause bloating in some people. If food isn’t
         properly digested, and if the gut wall does not have good integrity (which is called increased permeability), whole food protein
         can cross the gut wall, triggering an allergic reaction because the immune system will recognise it as an enemy. Supplementing
         a broad range of digestive enzymes can make a big difference.
      

      
      Gut cells use an amino acid, glutamine, for energy. Taking glutamine helps to replenish gut cells and reduce permeability.
         If you know your gut is compromised, take 1 heaped teaspoon (5g) of glutamine powder in cold water on an empty stomach before
         bed to ‘heal’ the gut.
      

      
      Some digestion-friendly supplements contain probiotics, digestive enzymes and glutamine. Supplementing these for a month is
         a great way to support gut health, thus reducing allergic potential.
      

      
      4. Reduce inflammatory foods
      

      
      Any food you are allergic to becomes an inflammatory food, because an allergic reaction is part of an inflammatory response
         by the body. Most of the symptoms you think of when you have flu – aching, mucus production, fatigue, raised temperature –
         are caused by the body going into ‘red alert’ mode.
      

      
      
      Many of the body’s chemicals that are produced to trigger an inflammatory response are made from a type of fat called arachidonic
         acid (AA) which is found in very high amounts in milk products and meat. Avoiding these foods helps to reduce inflammation.
      

      
      Also helpful is avoiding coffee, which raises several inflammatory substances. Sugar has a similar effect, but primarily because
         big fluctuations in blood sugar levels trigger hormonal changes that can encourage inflammation.
      

      
      5. Increase anti-inflammatory foods
      

      
      Conversely, there are compounds in food that help to switch off inflammation. The best known are quercetin in red onions,
         curcumin in turmeric, oleocanthal in olives, bromelain in pineapple, vitamin C – which is an antihistamine – in berries and
         broccoli, sulphur in eggs, onions and garlic. You can get supplements containing combinations of these, which are much more
         potent than just eating the foods. A red onion, for example, contains 20mg of quercetin but supplements providing 500mg have
         a major anti-inflammatory and anti-allergy effect.1 Combinations of these are particularly powerful, both for reducing allergic potential and in calming down a reaction.
      

      
      The omega-3 fats in oily fish are also powerful anti-inflammatory agents (see Chapter 3, Part 2).

      
      The body produces oxidants as part of an inflammatory reaction; therefore any food high in antioxidants is also likely to
         be anti-inflammatory. Foods with strong colours, such as beetroot, blueberries, strawberries, watermelon, tomatoes, carrots,
         mustard, turmeric, broccoli, avocado, asparagus and other greens, all help to reduce inflammation and thus allergic potential.
      

      
      
      ‘I used to have …’
      

      
      I met Sonia on a breakfast television show. She was described as one of Britain’s worst hay fever sufferers. An IgG food intolerance
         test identified that she reacted to milk and eggs. She eliminated those foods, started taking a digestive-support supplement
         and an anti-allergy supplement, and began eating a diet high in anti-inflammatory foods. After ten days, almost all of Sonia’s
         symptoms were gone.
      

      
      

         ‘After a diet of healthy fresh fruit, vegetables and oily fish, I’ve noticed a huge difference in energy levels. Not only
            have I conquered my hay fever but it has also been a very easy diet to follow. I don’t feel like I’ve missed out on anything,
            except for an occasional desire for cheese. I look at it as an eating plan, not a diet, and something that I will follow for
            the foreseeable future. I wish I had known all this ten years ago!’
         

      



      
      Since then, Sonia hasn’t had to take a single antihistamine. One year later, she remains symptom-free and is no longer allergic
         to eggs. Milk, however, is still a problem. During hay-fever season she supplements an anti-inflammatory formula.
      


      
      
      Best foods

      
      • Red onions and garlic

      
      • Turmeric and mustard

      
      • Broccoli and green vegetables

      
      • Beetroot

      
      • Blueberries and other berries

      
      • Carrots, sweet potato and butternut squash

      
      • Oily fish (salmon, mackerel, herring, kippers, sardines)

      
      
      Worst foods

      
      • Milk

      
      • Meat

      
      • Wheat

      
      • Coffee

      
      • Sugar

      
      • Alcohol

      
      
      Best supplements

      
      [image: image] 2 × high-potency multivitamin–minerals
      

      
      [image: image] 2 × vitamin C 1,000mg
      

      
      [image: image] 2 × essential omegas with fish-oil-derived omega-3, plus omega-6 from borage or evening primrose oil (ten times more omega-3
         than -6)
      

      
      [image: image] 2 × anti-inflammatory formula, containing a combination of quercetin, vitamin C, glutamine, MSM (sulphur), bromelain
      

      
      Or

      
      [image: image] 2 × quercetin 250mg
      

      
      Optional

      
      [image: image] 1 × digestive enzymes, probiotics, glutamine with each meal for 30 days
      

      
      DIG DEEPER

      
      To find out more on this subject, read Hidden Food Allergies (Patrick Holford and Dr James Braly), which includes key referenced studies.
      

      
      
   



      
      
      ANGINA

      
      Good medicine solutions

      
      1. Take CoQ10, plus carnitine – the dynamic duo
      

      
      Both coenzyme Q10 (CoQ10) and carnitine are known as ‘semi-essential nutrients’ that are vital for heart function. This means that your body can make
         them, but it doesn’t make enough for optimal health, especially if you have angina, with compromised circulation of nutrients.
         Your heart can therefore benefit from a greater intake of these two heart-friendly nutrients.
      

      
      More than half of your heart’s energy comes from fat, and since it’s working hard every second, it needs a steady supply.
         Carnitine is the delivery boy that brings in fatty acids to process for energy. It also takes away the toxic by-products,
         including damaged fats. Carnitine helps your heart to liberate the energy it needs efficiently.
      

      
      A number of studies confirm its usefulness, particularly if there’s stress on the heart. One showed that 2g a day of L-carnitine
         helped angina sufferers recover more quickly. They exhibited sufficient improvement to be able to start exercising.1

      
      There are actually three different kinds of carnitine, which all work in terms of improving heart-muscle function. If you
         had to pick one, propionyl l-carnitine (PLC) would probably be the best, because it specifically helps heart and peripheral-muscle
         function. You can purchase PLC on its own or in carnitine complexes that provide all three types. The latter are better for
         overall health. Take 250–500mg of carnitine two to four times a day.
      

      
      Alongside 30mg of CoQ10 taken two to four times a day, carnitine can work wonders. CoQ10 is an antioxidant made by the body that helps heart and all muscle cells to become more efficient. With over a hundred published
         studies, there is no doubt that it helps the heart, and all other muscle cells, to become more efficient. People with angina
         have fewer attacks and an increased exercise tolerance when taking it. CoQ10 also prevents nitric oxide from being disarmed by oxidation, thus promoting vasodilation in the arteries. It improves heart
         function within four weeks at a dose of 100mg a day.
      

      
      Although these two nutrients work in different ways, they both support your heart and brain by helping to provide a consistent,
         high level of energy and by reducing the toxic by-products of energy production.
      

      
      2. Follow a low-GL diet
      

      
      Sugary and refined foods, and eating too much carbohydrate, raises blood sugar levels and, in turn, leads to raised insulin
         levels and insulin resistance. Both raised insulin and raised blood sugar damages blood vessels and raises blood pressure.
         Therefore, it is vital to follow a low-GL diet (explained in Chapter 1, Part 2). My low-GL diet is also high in soluble fibres
         (such as oats), and plant sterols (such as beans), which further help cardiovascular health (see High Cholesterol page 202).
      

      
      3. Increase your omega-3 intake
      

      
      Supplementing reasonably high doses of omega-3 fish oils has been shown to help reduce angina symptoms, as well as reducing
         cholesterol and triglycerides, and helping to prevent further cardiovascular problems in those at risk.
      

      
      Although eating oily fish generally reduces the level of risk, the benefit for reducing angina requires a total daily intake
         of about 1,000mg of eicosapentaenoic acid (EPA), which means two omega-3-rich fish oil capsules a day.
      

      
      There are three kinds of essential fat found in fish – EPA, docosapentaenoic acid (DPA) and docosahexaenoic acid (DHA). Both
         EPA and DPA have proven heart benefits. When choosing a fish oil capsule, add up the total EPA and DPA. Good supplements provide
         300–400mg per capsule. Therefore, two capsules provides up to 800mg. A serving of mackerel, herring or salmon will give you about 700mg. If you eat these oily fish three times a week and supplement at least 600mg of EPA, plus DPA, and
         eat omega-3-rich seeds and nuts, such as chia or flax seeds and walnuts, you’ll achieve 1,000mg of EPA.
      

      
      Vegetarians should note that, as good as these seeds and nuts are, only about 5 per cent of the type of omega-3 fat (alpha
         linolenic acid – ALA) contained in them converts into EPA, so relying on seeds, nuts or their oils will not confer the benefit
         of concentrated fish oil supplements and eating oily fish.
      

      
      4. Take homocysteine-lowering B vitamins
      

      
      One of the most reliable predictors of cardiovascular death is your blood level of homocysteine, not cholesterol. Homocysteine
         is a toxic amino acid that can directly damage the arteries and heart, and it accumulates if you have an insufficient intake
         of B vitamins (B2, B6, B12, folic acid).
      

      
      If your doctor hasn’t tested your homocysteine level, you can test it yourself using a home test kit (see Resources). Ideally,
         you want your level to be below 7mcmol/l, but certainly not above 10. Risk for cardiovascular disease is far greater in those
         with a level above 15.
      

      
      Homocysteine is easily lowered by taking a supplement containing vitamins B2, B6, B12 and folic acid. The best supplements also contain zinc and tri-methyl-glycine (TMG), which is an amino acid that, along with
         zinc, helps to break down homocysteine. The doses required to lower homocysteine are much higher than the basic recommended
         daily allowance (RDA) levels of nutrients, especially for vitamin B12, which is poorly absorbed in older people, some more than others. Therefore, most homocysteine-modulating supplements provide
         around 500mcg of B12. (The EU RDA is 1mcg.) The amount you need depends on your homocysteine level (see the chart on page 420 in Chapter 4, Part
         2).
      

      
      
      A study in the American Journal of Cardiology found that cardiovascular patients with high homocysteine levels (above 15mcmol/l) who were treated with B vitamins cut their
         risk of death by a quarter over ten years.2 Among those not given the B vitamins, 32 per cent had died, compared to only 4 per cent of those given high-dose vitamins.
         This means that those on placebo were eight times more likely to die than those on B vitamins.
      

      
      5. Increase your intake of magnesium and potassium, and reduce salt
      

      
      Increasing your intake of magnesium and potassium from vegetables, nuts, beans and seeds, and reducing salt from cured meats,
         cheese and salted foods immediately lowers your blood pressure, which means a better flow of blood and oxygen to the heart,
         reducing angina symptoms. See High Blood Pressure, page 195, for more details and a fuller list of foods to eat or avoid.
         Make sure your supplement programme includes 300mg of magnesium.
      

      
      6. Reduce stress
      

      
      Don’t underestimate the effect of stress on both raised cholesterol and blood pressure. Stress immediately generates adrenal
         hormones, which raise blood pressure and cardiovascular risk as part of the ‘fight–flight’ reaction. If you are often in a
         stressed state, this raises cholesterol. (See page 195 on High Blood Pressure for more on this.)
      

      
      Although there are practical steps you can take to reduce your stress levels, one of the most important skills to learn is
         how to master your own stress response the moment it occurs, or in preparation for a potentially stressful situation. (For
         more information on these stress-reducing techniques see Chapter 6, Part 2.)
      

      
      
      7. Consider chelation therapy
      

      
      If you are already pulling out all the nutritional stops but not making progress, one way to speed up the breakdown of arterial
         plaque is through chelation therapy. This involves the infusion of the chelating agent, EDTA, which latches onto calcium in
         arterial plaque and helps to break it down. It’s approved by the FDA (Food and Drug Administration) in the US for treating
         hypercalcaemia (high calcium in the blood). High levels of coronary-artery calcium is very predictive of a worse outcome in
         those with cardiovascular disease.
      

      
      A chelation infusion usually takes two hours, and will be carried out a number of times, usually over a two- or three-month
         period. Chelation therapists also give combinations of nutrients in the intravenous infusion, similar to those I recommend
         here. This is especially important, because EDTA also chelates (that is, removes) other beneficial minerals such as magnesium,
         which must be replaced through supplementation. Vitamin C is also a natural, but weaker, chelating agent that does, however,
         appear to enhance the effectiveness of EDTA. Supplementing at least 2g of vitamin C is associated with many cardiovascular
         benefits, including lowering blood pressure.
      

      
      Chelation therapy is certainly something you might want to consider if other options aren’t working or desirable. For experienced
         doctors practising chelation therapy, see Resources. If you have an open-minded cardiologist or doctor, this is an option
         you might want to discuss with them.
      

      
      
      Best foods

      
      • Oily fish (salmon, mackerel, herring, kippers, sardines)

      
      • White fish

      
      • Chia seeds and pumpkin seeds

      
      • Almonds

      
      • Oats

      
      
      • Beetroot

      
      • Beans and lentils (pulses)

      
      • Green vegetables and peas

      
      Worst foods

      
      • Sugar

      
      • Salt

      
      • Bacon and salted meats

      
      • Cheese

      
      • Coffee

      
      Best supplements

      
      [image: image] 2 × high-potency multivitamin–minerals providing 100mg of magnesium
      

      
      [image: image] 2 × vitamin C 1,000mg (there is no harm in doubling this amount)
      

      
      [image: image] 2 × high-potency omega-3-rich fish oil capsules (giving around 800mg of EPA, plus DPA)
      

      
      [image: image] 2 × magnesium 100mg (giving a total of 300mg with your multivitamin)
      

      
      [image: image] X* × homocysteine-modulating B vitamin formula (*dose and need dependent on your homocysteine score, as explained in Chapter
         4, Part 2, page 420)
      

      
      CAUTIONS

      
      If you are on blood-thinning medication, or have a history of stroke, see your doctor before taking omega-3 fish oils, as
         they also reduce blood clotting. Too much blood thinning may increase the risk of cerebral haemorrhage.
      



      
      
      DIG DEEPER

      
      To find out more on this subject, read Say No to Heart Disease (Patrick Holford), which includes key referenced studies.
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